Msr

Imiax SPEE0 TECHNOLOGY

=X =o e

1/10 SCALE BC BWD HIGH PERFORMANCE DRIFET CAR

- WHEELBASE : 257mm

= WIOTH : 180mm

- DRIVE MOCE : RwWD

= CASTERadjustable 6 /8 /10 /12 degree
= CAMBER: adjustable O to -12 degree

— FULL BALL BEARING

= ALUMINUM HYDRAULIC DAMPER SET

www.re-rmst.com

#SPECIFICATION ARE SUBJECT TO CHANGE WITHOUT NOTICE

EXPLODED MANUAL



S xS B EE DT E L a5

NECESSARY TOOLS FOR ASSEMBLY IR
3 (NOT INCLUDED IN KIT) (=8

1.5 L wrench
1.5 L #F
Hex //f'ff:’ff‘f’fr‘fll 1] I|:||
Hobby knife
2T
2.0 L wrench @ - @ l—ﬂ %
20 L 4&F ) ' Screwdriver
Hex e WEHERT

\\\

1
2.5 L wrench Scissors
25 | tEF n7)
Hex

" ’ il
~) 55 -
q-_.:f_ __\::j " p ;.Sngjg cutter

55X4.0 wrench e e

5.5 4.0tk
eedFe nose pliers

|
4mm Tumbucle wrench

Amm HHRHEF
Vernier caliper
IHEFR

5.5 & 7.0 alum. wrench
55 & 7.0 BEfatEF

Please follow the assembling figures and instructions closely
for your [FMX 2.0 LCG KMW] best performance |
AR B TR LI (FMX 2.0 LCG KMW] MEFEEE |

FMX 2.0 LCG KMW 2



X =oirLce

WD HIGH PERFOAMANCE ORIFT CARA

ER SFEER TTEERnEEERT

I"" CHASSIS SET EXPLODED VIEW
EEdE 78 1R FIE

|
j}_ , B20075

i Lo dd

FMX 20 LCGKMW 3



HIGH PERFORM

X=olLce

NCE DRIFT CAR

ER EFEERE TTEER IR EEET

L -

8200 54W

S

FRONT SUSPENSION SYSTEM EXPLODED VIEW (LEFT/RIGHT MIRROR IMAGE)
ARE ARIRIEE (/ G8RE)

210575R

B2M23BK

210510CR

230087

B20054W

820048R

,

w
™. 210321

210068W

D

.
R )
\9,'3‘\

. B20054W

64,

820117R
=% i # Please pay attention to the
e Y i} installation direction
Jroe— - MEEEEam
2 O
F\) a'/) If/\\
(\J 3 (8 o
Py A . B20028R - )
/ Q@ . g;@,\\/‘ 820035W - "’
- 210034 Q% B20035W l\ pd _E_
710001 @ an —
S ' =

865

= ) 11008
&x\ ;
B20035W , %@/.

D| [ ?:!-‘.

B

ORIGINAL SETTING [RE&E

FMX 2.0 LCG KMW 4




ER SFEER TTEEA I EERT

M =0 LG

WO HIGH PERFOAR = ORIFT CAR

5*- REAR SUSPENSION
BB AIBAFE (i SRa)

n
A
NS N 210068W

B20054W \é’?
)

I
e
i:\\/«f'_,b \ 210616BK

@jj/i‘{{ _B20054W

. 210321

110082 ,

SYSTEM EXPLODED VIEW (LEFT/RIGHT MIRROR IMAGE)

|{G{'§S:l
S
230067 X\Qf

2101211 %
< ;

.q_'31 210344

U\ 5 820034 @/

210181

110032

( =, 1we e 110068
- =) R b "
230067 /Qc“_‘:;)l
= é EL

FMX 20 LCGKMW &



IEE EFEER TTEE L EEET

FRONT SYSTEM / STEERING SYSTEM EXPLODED VIEW

e |
” R B R FUS T

210588R

-_-—-'"----.
a4n18 i 120003
210181 — ?
10589B K
210593 i
=R
oS
S -
=T=1=
— - =
1002 P 210588R
|
hi
=
k\'\-\

110101

o @

. . 110004
0 =
@ B20026R 7 =
- 310103

. 210580R

210182R

710004

FMX 20LCGKMW 6




IGH PEAFOAMANCE DORIFT CAR

ﬂﬂl UPPER DECK SET |/ GEAR BOX EXPLODED VIEW
ZrEteE/ AR R E

FMX 20 LCGKMW T



: N\ 2
MK =0 LG

ns

IEES EFEERE TTEER R EEET

FRONT BUMPER SET / SERVO SET EXPLODED VIEW
&1 B HRAE/{E1AR 25 1 R AFE)

HIGH FERFOAMANCE DRIFT CAR
5

.
110045

i

(9
\ 7

210381

SO0 OOOOOO DO 0

Wg] 620125R

&
@r

B20127R -

710001

)

210633

FMX 20LCGKMW 8




O HIGH PERFOARAMANCE DORIFT CAR

&7 -

DRIVE SYSTEM EXPLODED VIEW
MR AR FE

@ 210353 210384R
. P \

EE SFEER TTEER e

avoid diff. set loosing.

SHEE M2.5 2030 AR - PALEE SRR -

Attention! Don't over tighten

screw, otherwise it will

influence the diff. actuation.
RS IS - @R R {FR

Tighten M2.5 X 30 Hex. screw to

\\ .

FOR MAINTENANCE
R

| Apply ball diff. grease

to the differential.
RN FEO R

FOR MAINTENANCE
222 2 S

Apply black grease
to the balls
i E EREHE

FMX 20LCGKMW 9




LV -

SHOCK ABSORBER SET /| DAMPER STAY SET EXPLODED VIEW
B EEER 1 / BRI HR N FE

210577TR

8201034

L T O D O 0 0 0 D O

820120R

J10003R

gﬁ / B20055
130021 “\'-'5'-’}

)

= 130004

210151

F-820103-4
R-820104-4

FMX 2.0 LCG KMW 10




7 PARTS — E?:DTDH

LR

XYW Attaching motor

-q\\\\\_-
D __
— e

—
Ly - —
/ —
A A \
/ = \
) 1
S A I F
/ /
/ of %
# =i 5

- i

Attach upper deck

3.

v

]

Remore upper deck
=

1.4

Mator gear
9 (not 'mg luded)

@ votor
(not included)

M3 X3
(not included)

# Loose both screws to adjust gear space.
SRR, T E AR R R R

FMX 2.0 LCG KMW 11



7 PARTS — gﬂﬁfn RATIO

GEAR BATIO s

210035 210036
40T/13T 42TM1T

Gear A Gear A
28 30 28 30

Pinion Gear

Gear C 36T
HEEC 36T

Gear A 30T
HsA 30T

Gear B 20T Small Bevel Gear 11T
HsB 20T 2 ANERE 1T
1st Reduction Gea 3rd Reduction Gear
1 i 3R
PASSIVE GEAR | Gear A Big Bevel Gear
R E g A 30T | p¥d 427
ACTIVE GEAR | Pinion Gear ' Small Bevel Gear
FE Sy 2 o) gy 11T
# Please set the gear ration according to motor specifications, envirements, and personal ! ;
requirements. Bi ’
ig Bevel Gear 42T -
HEREEUEEZARG - BHERE - R FFE  METHEES - g 4
Al B EEHAE G EEFESRL ! FAERE 42T
# FORMULA
HEEEHEDS

GearA X GearC X Big Bevel Gear — GearB -+ Small Bevel Gear =+ Pinion Gear =
EEA X HEC X Rl - @ER - hEE - BEE = BEL

Transmission ratio

FMX 2.0 LCG KMW 12



7z PARTS BAG l

/\\

\/

121 O-ring *4
oR

~ Wi\ ||I| l.'lilll Il' | |'|i|||' i |'I|II|| | |'I |'| I\||| |
|| ,‘ . . \I I.J

Soﬂ coil sprln 3‘1 mm X2
(purple-yellow.
PERAE 3 mm (5

|Illr;i:||| IIII??I"IIII Illlllrllil;lll' |III?ITIIII ||Illrl:il;1lll |||Pi HJ.I
.l||||| f f | || II|II II|II | | | II | II ||||| |

- DAMPER
RS

ABIEZYW Damper assembly
HREEL

TR |
VW W W onseal xa

L \Y Wl BRE NS G|.
(Hadrglocil spring 31mm X2 |¢9 *
re
TERRAE 3 1mm (i) It .

mm ul Rod guide X4 . E

||| emETEeN @ Piston rod

L

Damper O-ring P3
BREOR

'\_/

Cylindercap *4

S
X4

RS
Spring retainer
BREER
—
= Piston X4
BRER
Damper cap X4
BRE FE
Rod guide cap X4
BRETE y
Damper adjuster *2
Ir IO WRE
Piston rod X4 ———
B (7 j-;:v—’
(Swfh E—clip X8 Damper adjuster X2
“OEH BRENE

6.5X2 Sponge X4
i

X4

and absorb oil overflow with tissue paper
e DL mm & -

@ Damper O-ring T

@ Rod guide cap

# Pull down piston rod 4mm, attach cylinder cap

B B RS AN LI ML AR i -

9 Damper cylinder

@ 121 O-ring

o Spring retainer

Pull down piston and pour il into cylinder.
Remove air bubbles by slowly moving
piston up and down.

T BREE AR - AR THSIE RN B -

~ -~

9 Cylindercap Hard coil spring Soft coil spring
31tmm X2 3tmm X2
o 6.5 X2 Sponge {red) (purple—yerlow]

3mm

FMX 2.0LCG KMW 13



7z PARTS BAG =i

AL 4k

- BODY MOUNTS

Rear balancing diffuser 1
i TR A

N
(‘l]_ 000000000000 j
I
Rear body mount X2
TR

¢ ~
n 0C00CO0000C0000000 |
LE § =
Front body mount X2

B

Body mount cover M X2
HHEM

o Body mount cover L X2
@@ o) ﬁ&gy L
M3 X8 screw X2
i MST
MST-PVC Sticker X1
MST-PVC Wit

= - M3 X 10 screw X2
Gw.wu.l W

| b R
1 o M2 X8 screw X4
(—m il

ABEEW Attaching body mounts

R R

@ Body mount cover L

.
1
3 4
%‘L-;gf
L9 #
l L @ m2xs
| T
M &
e
q | "
a
4 Y
d )
g,
a
d ™
q
q 9 Front body mount
4
MST-PVC | ¢
Sticker a
# q
- d
L 8

[FRoNT] >

Qmexs . |
S, ™ .

'\.\Hl

.,

@ m2x

€@

™

3

REERSH RS RS AN ER R AR e’

",

S

n,

6 Body mount cover M

o Rear balancing diffuser

A m3xs

Please trim the body mounts length for car shell,
then attach the body mount cover.
WREREESRERTE EEERE T HE -

FMX 2.0LCG KMW 14



7z PARTS BAG 5

Alum. 8 - adjusting servo saver

054 SR R L
@ o
Bx1 || l\\ /J- . |
\é//
/a5 O\
C x1 :I ;r'"- _-} "I
7
P
D X1 // = \.

4.8 Adjuster X2
HURER

ey M3X B screw X4
AL PR

- STEERING SERVO

& mHalfR
LBEZZW Steering servo assembly
A SRR
X6 X
B € 5 <6 0.5 Spacer
= o Servo (not included)
\‘J‘\“‘ 4

E X1
9 Alum.
servo mount
F X1
G X1 M \\J\w F, =)
"/;\\x“}"? ' -F‘:'I

ME=ZFYW Servo saver turnbuckle assembly
R B

( T M3IX10 screw =1
ilhELULRLL ] TR
Ny M3IX 8 screw X2
| bt DLTRERE

I O
M3 X 76 Alum. turnbuckle > 1

AR i AT RS

b 4. X
\jjl}w“] 48 Ball connector X1

Nut M3 X1
M3 8E
.f,r-—:.\j 3X6X0.5 Spacer X4
'\:/ L
| ' 1 Alum. servo mount %2
L —i PSR el R, 2

st

94.8 Adjuster

@ 1376 Alum. turnbuckle

e 4.8 Adjuster

# Please adjust the length by the servo
spec. and the steering neutral.
el R e IR RE -

(L T

# Please take the actual dimensions as the standards
LR B R R -

# Attaching the servo

as shown.

) iR spIrihe

1

(=N (=
| \

FUTABA | SAVOX

SANWA Y KO

/

FMX 2.0LCG KMW 15



FMX 2.0 LCG KMW 16

e Servo turnbuckle

pidit

-« STEERING SERVO

- DAMPER

AR R
i E IR e

% PARTS BAG
LX) Damper assembly
7% PARTS BAG
AMBEZW Steering servo assembly



7 - WHEELS / ESC /| RECEIVER / GYRO /| BATTERY
% PARTS Hifle / TR / I / FESRE / it

LZEW Attaching ESC -« Receiver * Gyro « Battery
SRR - R - TR B

# Please purchase
841013 LSD X Gyro.

AR 641013 LSD X PoihiR.

# NOT including.
Please refer to MST website for the wheel
& tire types.
BEATRERS W - A R -
[ wwaw.re-mst.com |

“4_ 9 Flange n
PN

- @/ e

FMX 2.0 LCG KMW 17



% PARTS —~ ATK ALUM. UPRIGHT

Akl | TRAIL ADJUSTMENT
Trail &2
Follow the figure to assemble the trail for 0/ 0.75/ 1.5. The greater number is for the longer trail distance.
MEIRE TR TN £ 0,75 /1 5T - WK E I -

st Tr;ﬁ_i;. 758 Tr-;iI_.‘F ]
423 | KINGPIN STEERING EXTENT ADJUSTMENT
K TR E

Follow the figure to install the kingpin position for demanded steering extent
SO R e TR TR T e -

O I

S|

Ei—

=
M )

- ) ol
i )i )
0 -3mm
A<l | ACKERMANN CHANGES ADJUSTMENT i
s MR . T4

-

. Install the special Ackerman spacer
to adjust the offset, ane for 0.2mm offset
THE RS AERER  —HRERR02mm-
2. To adjust in the left arrow direction for bigger
Ackermann angle
TR il T R AL -

S bRt
TR il AT S
4N | ACKMAN LOCK POINT HEIGHT ADJUSTMENT
S B R R

™wo
To adjust the ball point down
according to the spacer thickness.

CNE
To adjust the ball point upwad
according to the spacer thickness.

o — T
TEEHRE R L s R - S TR N S TR -

% PARTS — MB ALUM. REAR SUSPENSION SYSTEM

EHEERE

v

-

Symbol

ERRASRE

+5mm Alum. spacer
For the original HT length.

(- SRR HT B )
| S
HT (o) =
: -~ [0

A

WESERE

Adjusting 1.5mm
FREERMAT 5Smm

High-grip

ABEEW Adjust the arm hingness

The symbol downward is for the standard installation
FOAREE T A

ABEFY Adjust the arm length

BIEEEImm

MBEEY \Wheel knuckle height adjustment

High-slip

The symbol upward is for arm position 1mm lower
Rk

+3mm Alum. spacer
For the original MB length.
(+3mmEFFLEME £

# Adjust the height of the wheel seat
with the spacer. The adjustment
range is Tmm.

L REEERE  REEMM .5 mm

5X7 X0.3 Spacer

00000

FMX 2.0LCG KMW 18



% PARTS = STEERING SYSTEM FUNCTION ADJUSTING INSTRUCTION

HHFR TR

L=EW Front upper arm setting

Bl LREHEEE

] 10-STAGE
_ ¥ || Adjustable posttiond

T i 11 =
areer

LBEFY Steering setting

HEERE

MBEFY Rear caster angle setting

EMEHEE

3mm - 6% 1mm - 10°

standard setting 8°

BEXYW The steering joint plate highness adjustment instructions

B R B R

'.—|:"_I
e

|

p— —
—

|r ] |I_:‘_I
(T == e -

* Please check every turnbuckle shaft length is correct before practice drive!
TR RS TR R

Iy
Lot

~_O]

o

If

@

= e

1

Al

E\J’_L‘—n—ﬂ .

=,
D
J U Vernier caliper

BEER

i

L
[ #1.5—480 ]

J=

FMX 2.0 LCG KMW 19



SURFACE:

Y rack

Caster

[ &°

| 8°
10°
[d12*

Rear diff

W Eall difr.

Front suspension

Front upright {\L
y 1 | fé' Camber, _ 5
TRAIL ADJUSTMENT \ Toe-in:

5

0.75

o= 0% 0%

‘

3 I ) I mm

U mm ! 7

—
1
:” 3 fﬂ

ﬂ mm < ()

-‘l mim

.;';;';E[ Ricls heght:

- I
4 mm s GROUND

Camber i
Toe-in: L

Rear upright

-

GROUND I Ride height: 5 mm

Front
Suspension mount
Rollcenter

Rear
Suspension mount
Rollcenter

FRONT

Tire __CEI_E__
_Silver

Wheel_ GT

Shock ol #10
Spring:_"" k1 r'"lr'1'i‘f'_|.I
Spring color: Rﬁdl
piston B 10  mm

Piston hole: 3

Shockoit__#10
Spring: 3 mm @1
Spring color: Purp{ﬂ}eii’w

Piston;_ 210 mm

Fiston hole: 3

= Gear C 36T
iji':w.\ _ g HARC 36T
~
Gear A 30T Small Bevel Gear 11T )
EhEA 30T . vEERE 1T / ]
Gear B 20T
MR 20T

Gear A 30 T
X GearC _tb T

x BigBevel Gear _ %1 T

+ GearB__10 T Big Bevel Gear 42T _/

e 42T
+ Small Bevel Gear il
+ PinionGear__ 1% T

= Transmission ratio || 7

motors Esc:| 3.5 T MCA70 pagery: 7.6V .100C

Transceiver: | 1P X Gyro: L SDX  sensitivity: 0~ 425

# Please download the blank setup sheet at [ www.rc-mst.com J.

FMX 2.0 LCG KMW 20



'ig'

e

M16X86 sorew X6
I ERsR R
1100855

M1.6X10 screw X4
R
110105

M2X3 screw XB
e
110082

M2%4 screw X142
W
110004

M2 *5 Screw X2
R
110050

M2 X8 Screw X1{
WEReR
110044

M2XB Scraw X2
R

110063

M2¥B screw X&
WS

110045

M2.5%8 Screw x2

L
110058

M2.5X12 Screw x4
LEE

m
110085

(i

M3 X6 screw X3
AR
110001

M3 X8 screw K23
AR
110002
M3X10 screw =7
Wi b
110026
M3X12 screw x2
W v
110028

M3X 14 screw X4

AR EEE
110084
M3 216 screw X2
N SReli
110088

4.8 Ball connector X7
TR
210181

4.8 Ballconneclor L X8
HIEEE R )
210344

Please add color remark for () part number. e.g. 2101 23R for Red 210123)
PRSI AR TAE () BREE 1L 210123R for f1@ (210123)

25XE Suspension balls X8
EU o
210321
E-clip 3.0 =1
ﬁ:i\', Ei0 3.0
O LV 110070
/‘\: E-clip4.0 X1
é T}.\, Edn 40
\J o/ 1w

Diff. spring %1
EEEE

_@;—5
—2

=

310032

L UL L

MZ5X30 screw X1
HiRE H(ET)

=

110083

il,..'i'|"
eve b

et
IR

=

M3x40 Sorew X2
HEE W)
110081

: 1]

FXX Drive gearshaft 1
i M ik
310052

—

Alum. Lightweight 20D axe X2
=L

PR 5

T
| o [ T
Lher b eh b 820139

#10002

M3 X186 Alum, tumbuckle X2

e c
(810008)

o]

M3 > 25 Alum. turnbuckle X2
g

(g10008)

M3X 2B Alum. lumbuckle =2

T — RN
B 100090

M3 %20 Steel tumbuckle X2
WEEE

M3*3 screw X3
i e
110080

M3 X10 sorew X4

AR (LAfeR R
RULLLLLLL, 110052

M3 X 12 screw X4
ATARATIAN A
tHIBRIN Fyons

M3 X6 screw *12
e

110024

M3 X8 screw *15
TeH

110005

M3 X190 Socrew *15
R

110052

M3 X20 Screw X2
TER B

11010

15%7.8 shaft *1

|
110058
1.8%9 Shaft x&
C 5| A
110071
B 2%9.8 Shaft x4
A
110017
i 2¥11.8 Shaft X1
—1 &
110019
N 28%25 Shaft X2

0035

310103

2X28 Shaft X2
i

25%48 Amm shafi X4
WS

)Y
[||.|
A
(i

~
7N
N
)

)

Iﬁl
(&

s )
M3 X 78 Alum, fumbuckle St
REaEie
&10018) _
— n Double cardan joint shafl 40 X2
Lo 1 -
| 820034 Kf )
Wt
|‘|6 FIX Rear drive shaft set
|~ FMx ST b C}
210560

4.8%4.5 Ball connector X7
peai )

310004

4.8%6 Ball conneclor X2
PSR
310050

5.8 X4 Ballconnector (L) X2
EhEReR )
210491

5.8%6 Ballconnector (L) X2
HERER W

210625

R-dlip 5.0 %10
R-# 5.0
820075

Mut M3 x4
MIVER
110083

Alum. wheel nut (black) (4)
i e R
(820001)

Diff, plate *2
EER

310033

10%12*01 Spacer X2
BE
520022

10X12%0.3 Spacer 1
BE

520024

§XTX0.1 Spacer X3
bt

B20018

5X7 X0.3 Spacer 212
®nE
20020

4X6X0.1 Spacer X1
By

B20015

4x6x0.3 Spacer 1
mE

820017

Steel ball 3.0 =8

5.0
110020

O

3X55X1 Spacer X8
B

E20025)

3X55x2 GSpacer X6
s

(B20027)

3X55X3 Spacer X4
B

(5200 28)

3X55X7 Spacer X2
we

(B20077)

3EEX05 Spacer X10
BhH

110047

26%58%08 Spacer X2

Be

110080

2.5%6 Thrust bearing X1
AL FES
120008

3 X7 Ball bearing *4
.

120006

4823 Ball bearing %2
ik

120013

5%8 Ball bearing *14
HE

120003

5x11 Ball beanng *1
s

120011

5% 10 Ballbearng >4
E L

120002

610 %3 Ball bearing *1
i

120014

8 %14 Ballbearng *1
e

120007

1015 Ball bearing *2
S

120001

FMX 2.0 LCG KMW 21



Please add color remark for () part number. e.g. 200123R for Red 210123)
BN R TR () R B 210123R for §10 (210123)

RMX 2.0 Alum, steering arm
RMX 2.0 & &RHEEN
(2905580

RMX 2.0 Alum. upper arm mount
RMX 2.0 e HEWE
(210508)

RMX 2.0 Alum. head mount
R 2.0 ¥ S A
(Z10533)

RMX 2.0 Alum. steenng joint plate
RMX 2.0 W& fid g
(210590)

Ml

L

e

FxX Reduction gear set

00 e A
210080

e
20
“TV

A

e
o
LA

FxX Gear A 30T
FX SRIER A 30T
210402

Post 11.5
HHEA115
210563

Alum. steering arm mount
GEEHE

(210588)

FxX Alum, gear ration adjuster
Fx B B LaER
[+R [ickral

;W:Plﬁlalu ::IW“J
|Vﬂthlﬂlﬁh“JnHH'\

| I'I I

1) | | |
III ||,| 11.| I| ||II |.|I I 1 |
P ¥ A¥ W
Soft coll spring 31mm X2
(purple—yellow)

LR 31 mm (35
B20104

Hard coil spring 31mm (red) =2
BERE ()
E20103

Damper cylinder >4
EmE R

210151

Ol

Sprirg refainer X4
s Selian ]

(3 10108)

OB

Dampercap >4
IR R
(310003)

OF

Rod guide cap %4
B T
310005)

Fiston rod X4
EmEC

1L
310008

b

Alum.damper retainer X4
lower type)
ﬁs:ﬁﬂ Hﬂﬂlﬂﬁ.f&&

G

Damper adjuster X2
iE m Y
520055

QD

Damper adjuster X2
=32t
B20055

Cylinder cap >4
MR
B20055

P
| ’"‘l\\ RO

Pl 6.5%2 sponge X4
e

\I
\_H/ 130021

E20071
__"3;'\ { Rod guide X4
{ R TR
210238

Y 121 O-ring X4
[el. ]

i 130049

Oil seal ¥4
B
130004

£

E-clip 2.0 X8
Ei0 20
110013

Damper O-ring P3 X4

130028

Machined piston X4
e

i

FMX 2.0 LCG KMW 22



Please add color remark for () part number. e.g. 200123R for Red 210123)
BN R TR () R B 210123R for §10 (210123)

FXx Alum. rear quick ad). damper stay
0o R 00
b (2104780

MB Alum, Rear upright set
MB 8 & b
(2105200

Lo Jo o] o

RMX 2.0 Alum. adj, front connect mount

RMX 2.0 Alum, front damper stay RMX 2.0 88 g0 R
0 iR R 0 i e Jurm. :
sy (roean) b i FMX 2.0 LCG Alum. Moter mount
210182 FMX 2.0 LCG s & Rt
(210529
MB Alum. Rear lower arm set
ME B édie T (6D
(210818)
MST-PVC Sticker X8
FXX Alum. bearing holder E],S;.;;flucm
Fx s RiRinH R
(210341)

FMX 2.0 LCG KMW 23



Please add color remark for () part number. e.g. 2101 23R for Red 210123)
BN R TR () R B 210123R for §10 (210123)

QO ©
6068606

ATHK Alum, upright WD)
ATK EERREd
(820123}

Alum, suspension mount (-3,5~-5) X2
e dENE -3.5--5)

The part is unique to each car and not
available in the spars part.
BT, AR

|

RMX 2.0 Alum. upper arm set
RMX 2.0 S CRvE
@10575)

Alum. 8-adjusting servo saver
I e PR AR AR
(2027

Universal servo saver set
8 PR R e o
520042

C
=5,
) E/ Alum, front lower arm set
o TREYE
e = (220117)
s
I —\.‘\\ '_\
— 7 e
=4 =/

G B =

r BN 5 > P\H
—_ 7 | —_
== |:J/ .:-:'_/'

oy — =

=\ 2y

| & L ¢

—/ =/

= —

) [

e

U
{ _I"l:D

.
-
\

4

ATK Upright spacar 12

ATE W Adjustable alum. suspension mount (+1.5-+3.00 X 2
E20123-1 o TS RENE (+1.5-+3.0)
(8200581

[ B A |

Arm shaft bush set
WSRO
2 10088)

Alum. wheel hubs mm (large brake disc shaped)
AR ESmm (R L)
210482

FMX 2.0LCG KMW 24



Please add color remark for () part number. e.g. 2101 23R for Red 210123)
BN R TR () R B 210123R for §10 (210123)

(2108241

FxX 2.0 Alum. reducer case set
Fax 2.0 #5a d el Fae

Alum, servo mount
BEREEN
(820125)

E, LI5S
T,

Enlarged brake calipers (red)
R R (5D
210510CR

O' @I:Ixz @sz

Shaft bush & spacer sst
A

=)
o)
S0

0 o -
O ) )

. L
@ g

220070

PN

4.8 Rod ends set (M/5) X2
4.8 HieEE (ns)
230067

N

©l Ol
©1 ©1 ©l Ol

5.8 Ball end bush

HEHE
(820054)

=L

I

5.8 Adjuster set
weThiEd
B20035

[ LL=zb] |

K

N =

Swing shaft protector Reinforced adjuster set 4 18 X2 Reinforced adjuster set 5.8X26 X2
AUREE B{L AT [ b ]
2101211 210047 210031

e 42-11

1 Bevel gear set 42-11
210036

Alum, post M3 %13 X1
G T M3 X3
(210561)

Alum, Gyro mount
ot
210827)

FMX 2.0 LCG KMW 25



PranTod

Please add color remark for () part number. e.g. 2101 23R for Red (210123)
R TR () R B 210123R for #10 (210123)

000000000000 ) @O

Lé{oooooooooooo ] ©©)

©0O

1

T

O ||

E OOOO'OOO'OOOOOOOOOO]

Car body post set
L} eaes ]

210381

E DODOODODODOOODOOD)

©) T s
©

FXx Alum, ball diff,
FXX Bad EHEE
210353

Universal rear bdandng diffuser
MST T BN
820080

1

FXX Alum. rear gear box
PXX B adwan
210384R

FMX 20 LCG KMW 26



Please add color remark for () part number. e.g. 210123k for Red (210123)
[ TE () SRR 210123R for 18 (210123)

FMX 2.0 LCG KMW Carbon lower deck 3.5
FMX 2.0 LCG BMEES 3.5

The part is unique to each car and not available in the spare part.
BRELE, AR £

Carbon front conned mount

FMX 2.0 LCG KMW Carbon upper deck 3.5 » s
FMX 2.0 LCG KMV B —imie 3 5 The part is unigue to each car and not
available in the spare part.

The part is unique to each car and not available in the spare part. WRECE, HRPCRT

WRE £, SRR

FMX 2.0 LCG KMW 27




PARTS CODE

110001 Round head screw M3 X6 (10) 110080 Spacer 26X5.8X0.6 (8) 210821  Suspension balls 2.5X5 (8) 230067 4.8 Rod ends set M./S) 820026  Alum. spacer3x5.5%1.0 (5)

110002 Round head screw M3 X8 (10) 110082 Round head screw M2 X3 (6) 210337R  FXX Alum, gear ration adjuster (red) 230070  Shaft bush & spacer set 820027  Alum. spacer 3 xX5.5X2.0 &)

110004 Round head screw M2 X 4 (6) 110086 Round head screw M3 X 16 (6) 210341R  FXX Alum. bearing holder (red) 310001 Ball connector 4.8 X4.5 (5) 820028  Alum. spacer 3x5.5x3.0 (5)

110005 Countersunk screw M3 X8 (10) 110081 Cap screw M3 x40 (8) 210344  Ball connector nut L 4.8 (4) 310003 Cylinder cap (2) 820034  Double cardan joint shaft 40

110013 E-clip 2.0 (10) 110093  Nut M3 (5) 210353  FXX Alum. ball diff. 310005 Rod guide cap @) 820035W  Adjuster set 5.8 (white) (2)

110017 Shaft 2 x9.8 (10) 110101  Courtersunk screw M3 X20 (8) 210381  Car body postset 310008 Piston rod (4) 820042  Universal servo saver set

110019 Shaft 2x11.8 ) 110105 Cap screw M1.6x10 (10} 210384R  FXX Alum. rear gear box (red) 310032 Diff. screw & spring set 820046  Alum. damper retainer (lower typa) (4)

110020 Steel ball 3.0 (13) 120001  Ball bearing 10X 15 (4) 210402  FXX Gear A 30T 310033  Diff. plate (2) 820054W 5.8 Ball end bush (white)

110024 Countersunk screw M3 X6 (10) 120002 Ball bearing 5 <10 4) 210478R  FXX Alum. rear quick adj. 310035 Lower arm shaft 2.6 X22 & 25 820055  Reinforced damper plastic

110026 Round head screw M3:<10 (10) 120003 Ball bearing 58 (4) stay (red) (each one pair) maintenance set (4)

110029 Round head screw M3 X12 6) 120006 Ball bearing 3 X7 @) 210491  Ball connector L 5.8 X4 (4) 310048 Am shaft 2.5 X46 (4) B20058R  Adjustable alum. suspension mount

110032 Set screw M3 €10 (6) 120007  Ball bearing 8¢ 14 (2) 210492  Alum. wheel hubs 6mm 310050 Ball connector 4.8 X6 (5) (+1.5-+3.0) (red)

110037 E-—clip4.0 (10) 120008 Thrustbearing 2.5 X6 (large brake disc 310052 FXX Drive gear shaft 820071 Machined piston 3 X1.0 (4)

110044 Round head screw M2 X6 &) 120013  Ball bearing 4 X8X3 2) 210510CR Enlarged brake calipers (red) (4) 310108 Arm shaft 2x28 (2) 820075  R-clip 5.0 (10)

110045 Round head screw M2 X8 120011 Ball bearing 5 11 @) 210560 FMX Rear drive shaft set 310106R Spring retainer (red) (2) 820077 Alum. spacer 3 x5.5 X7 (2)
(partial thread) (6} 120014 Ball bearing 6X10X3 @) 210561  Alum. postM3X13 @) 710001 MST-PVC Sticker @) 820090  Universal rear balancing diffuser

110047 Spacer 3X6X0.5 (8) 130004  Qil seal (4) 210575 RMX 2.0 Alum. upper amm set 810002 Steel reinforced tumbuckle 320 (2) 8201034 31mm Hard coil spring (super - soft) (2)

110050 Round head screw M2 X5 5) 130021 Sponge 6.5 x2 (10) 210577  RMX 2.0 Alum. front damper stay 810006 Alum, reinforced tumnbuckle 3 X16 (2) 8201044 31mm Soft coil spring (super - scoft) (2)

110052 Countersunk screw M3X10 (10) 130028 Damper O-ring P3 (blue) (10) 210588  Alum. steering arm mount 810008R Alum. reinforced turnbuckle 820117R  Alum. front lower arm set (red)

110053 Cap screw M2.5X30 (2) 130049 O-ing 12 X1 @) 210589  RMX 2.0 Alum. steering arm 3 %25 (red) (2) 8201231 ATK Upright spacer (20)

110056 Set screw M3x12 (6) 210031  Reinforced adjuster set 5.8 % 26 210580 RMX 2.0 Alum. steering joint plate 810009R Alum. reinforced turnbuckie 820123  ATK Alum. upright (2WD)

110059 Shaft 1.5X7.8(8) 2100386  Bevel gear set 42-11 210598  RMX 2.0 Alum. upper arm mount 328 (red) (2) 820125  Alum. servo mount

110060 Setscrew M3x26 (10) 210047 Reinforced adjuster set 48X 18 8) 210589  RMX 2.0 Alum. head mount 810016R Alum. turnbuckle 3 X76 (red) 820127  Alum. 8-adjusting servo saver

110081 Round head screw M3 X 14 (8) 210068W Armm shaft bush set (white) 210601 RMX 2.0 Alum, adj. front connect mount 820001  Alum. wheel nut (4) 820139 Alum. Lightweight 2WD axle (2)

110063 Round head screw M2 X8 ) 210080 FXX Reduction gear sat 210616R  MB Alum. Rear lower arm set (red) 820015 Spacer4X6X0.1 @)

110065 Round head screw M2.5X12(6)  210121-1 Swing shaft protector (4) 210620R MB Alum. Rear upright set (red) 820017 Spacer 4X6X0.3 (8)

1100665 Cap screw M1.6 X6 (10} 210151 Alum. damper cylinder (4} 210624R  FXX 2.0 Alum. Reducer case set (red) 820018 Spacer 5x7 x0.1 @)

110068 Round head screw M2.5X 8 (6) 210161  Ball connector nut 4.8 (4) 210625  Ball connector L 5.8X6 (4) 820020 Spacer5X7x03 8)

110070 E-clip3.0 (10) 2101828 Alum. post 31.5 (silver) (2) 210627R. Alum. Gyro mourt (red} 820022 Spacer 10X12x0.1 (8)

110071 Shaft 1,69 (10) 210235  Piston spacer set 210628R FMX 2.0 LCG Alum. Motor mount (red) 820024 Spacer 10X12X0.3 (8)

P SRR

110001 A ETRMHM3I X6 (10) 110080 5 26x5.8X06 B) 210235  BRIETESSE 230067 4.8 hnEwE (M/S) 820028  #E®R3IX5.5X3.0 6)

110002  7oAETEM M3 X8 (10) 110082 74 4EmAMMM2Z X3 (8) 210821 W 2.5X5(8) 230070  #6EEs AR 820034 W MmETWENRAIE 40

110004 FoSEETREMM2 X4 (6) 110086 7 ITRMM3 X 16 (6) 210337R  FXX itk -H% A (i) 310001 ProAmLERmE 4.8 X4.5 6) 820035W EREEEHAERME 5.8 (2)

110005 7oETIEM M3 <8 (10) 110091  7SREHMM M3 40 (£5) (6) 210341R  FX( IS —RERLE (D) 310003 MRS (2) 820042 A FEEIFIBEAEEE

110013 EfN2.0{10) 110093 ol M3 5) 210344  EFRIIEL 4.8 (4) 310005 BHNREE T8 (2) 820046  ESEWWE (RRER) (4)

110017 & 2x9.8 (10) 110101 7R T M3 20 (6) 210353  PxX EBddaskaEni 310008 RO 4) 620054W 5.8 TWME (2)

110019 ##2x11.8 G) 110105  FoEEwmEMM16x10 (10} 210381  EHEMSTEE 310032 ZEWREME 820055  i&(EEERf-o (4)

110020 sl 3.0 (13) 120001 k10X 15 (4) 210384R  FXX ISl (i) 310033 EEEEER (2) 620058R  FINECIRASMENTEE (+1.5+3.0) (i)

110024  7<AiTm@s M3 X6 (10) 120002 i 5x10(4) 210402  FXO( MRk A 30T 310035 TEREH26X22825(FH) 820071 7B TERE 3 (1.0 (4)

110026 FoBEETRMM3<10 (10} 120008 58 (4) 210478R  FXX \BASUGH-Ha0MR (i) 310048 EWFIEI 2546 (4) 820075 R#5.0(10)

110029 7<A¥EmRMM3 X12 (6) 120006 186k 3 X7 (2) 210491 IR L 5.8 x4 (4) 310050 pPorAiATRTR 4.8 X6 (5) 820077 BB 355 X7 (2)

110032 7oM<k M3 X 10 (6) 120007 B8 X14 (2) 210492  BEEARESmM GIAMERE) 310052  FXX EEDiEw 820090 EFREESHER

110037 EH4.0(10) 120008 Lk 2.5X6 210510CR f0ASKE-E# (WD 4) 310103  #ERHER 2X28(2) 6201034 31mm FEMEEN (B 2)

110044 FALETRM M2 X6 (6) 120013 14 XB X3 (2) 210560  FMX Spidmhig 310106R RSB (i) (2) 8201044 31mm KRR (R (2)

110045 FEEREEM M2 X8 (3£F) (6) 120011 36 511 (4) 210561  EERIHEM3IX13 (2) 710001  MST-PVCRIIE (4) 820117R 8

110047 B3 X605 (8) 120014 R B X10X3(2) 210575 RMX2.0 854 HEWE 810002  WOuaE(kETERAE 3 X 20 (2) 8201231 ATK ME®5 (20)

110050 FoEEETERMM2 X5 (6) 130004 BERAEE ) 210577 RMX 2.0 SR&Sanmiag 810006 #R&EE/LAEREE 3X16 (2) 820123  ATK i2&SeEng

110052 7FoATmEM M3 X10 (10) 130021 @B B65X2 (10 210588 EESEuER 810008R BE&-<GaR{L TR 3 X25 (KD (2) 8201256  EESFEEE

110053 FolrET@RM M2.5X30 B£F) (2) 130028 [RESROM P3 (E) (10) 210589  RMX 2.0 &4 WSy 810009R Ecr&MfkAIRRANE 3 <28 (iD) (2) 820127

110056  7ofL-fdimih M3 X 12 (8) 130049 OmM12x1(4) 210580 RMX 2.0 S8 S0 Sk 810016R BN TR HIE 3 X76 (kD 820138 FERR L2 £ i

110059 ##1.5X7.8(8) 210031  E&(LHERRIE 5.8 X26 210598 RMX 2.0 &5& HEWE 820001 BAGMEIEIIE (4)

110060 7RALCfTEM M3 X256 (10) 210036 il 42-11 2105809 RMX2.0#&aMmeE 820015 ®H 4X6X0.1 (8)

110081 FoALEFRM M3 X 14 (6) 210047  3&(LHANSHIE 4.8 <18 (8) 210601  RMX 2.0 86 & oI st R g 820017 ®y 4X6X03 @)

110063 7oRLEFRM M2X8 (6) 210068W EWEEMEE (2) 210616R MB fE4ddk TEE (D) 820018 ®5 5x7x01 8)

110085 FANTEMM25X12 B) 210080  FXX b i 210620R MB &&& &bl i (D) 820020 ®55X7X03 @)

1100668 7o mRMM1.6X6 (10) 210121-1 {RHREE (4) 210624R FXX 2.0 #2&&RuEE (iD) 820022 ®5 10x12X01 @)

110088 FAMTMMM25 X8 (6) 210151 @SS (4) 210625  Z¥mMML 5.8 x6 (4) 820024 ®H 10X12x03 (B)

110070 E#03.0 (10} 2101861 ZFAMIE 4.8 (4) 210627TR  RESMRMBERE (i) 820026 #B#E3x5.5%1.06)

110071 #&#1.6 x9 (10) 2101828 #\EwSra31.5 (60 (2) 210629R. FMX 2.0 LCG S&aREmE (KD 820027 EBA3X5.5%20(16)

V=7 s

| SCALE AC BAWD HIGH PERFORMANCE DRIFT CAR

026214

TN v re-rhst.com



	FMX 2.0 LCG  KMW說明書
	FMX 2.0 LCG  KMW說明書2
	FMX 2.0 LCG  KMW說明書3
	FMX 2.0 LCG  KMW說明書4
	FMX 2.0 LCG  KMW說明書5
	FMX 2.0 LCG  KMW說明書6
	FMX 2.0 LCG  KMW說明書7
	FMX 2.0 LCG  KMW說明書8
	FMX 2.0 LCG  KMW說明書9
	FMX 2.0 LCG  KMW說明書10
	FMX 2.0 LCG  KMW說明書11
	FMX 2.0 LCG  KMW說明書12
	FMX 2.0 LCG  KMW說明書13
	FMX 2.0 LCG  KMW說明書14
	FMX 2.0 LCG  KMW說明書15
	FMX 2.0 LCG  KMW說明書16
	FMX 2.0 LCG  KMW說明書17
	FMX 2.0 LCG  KMW說明書18
	FMX 2.0 LCG  KMW說明書19
	FMX 2.0 LCG  KMW說明書20
	FMX 2.0 LCG  KMW說明書21
	FMX 2.0 LCG  KMW說明書22
	FMX 2.0 LCG  KMW說明書23
	FMX 2.0 LCG  KMW說明書24
	FMX 2.0 LCG  KMW說明書25
	FMX 2.0 LCG  KMW說明書26
	FMX 2.0 LCG  KMW說明書27
	FMX 2.0 LCG  KMW說明書28

